For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 57

Z-Force S 48
Deck Li

e

&2 =
7 mw, anznm—
SN LN
R Y
\/
& B
R @
/ - //y ,._\.‘_
o 8
& @ /”/ \
A
e~ N\
o~ J \\
A\ e ) \ \
// Ammw,v m\\\m =)
- 5
\Amw ,ﬂ/\ /
o, / ~ ,Ay / |
N X P e
(o =@ @%ﬁ /7_«\ .
~_ s\ X\
\\ P4 - BAVA \
)/ ) AR % \ \
.\\\\...‘f,ﬁm.,x///m /v\nw%m_ / // //
w \,/ﬂﬂﬂﬂn_///// \.Y // Mm,ﬁ\ \ \
w_ f”n#//vﬁ / m.nﬁuuv, // /
.h /WA 7/ AN //\
/ FANVARE NN
f - / Y /N o s
/ ~ /v\ N / '
/ ANTH D ™
P - S oSS/
. S ‘A.Ammmmwln mmww\mm
NSy fe
/%Mﬂ =) WP
AT
\ /WWKWWN ||||||
/ \ \wl
a
LY
( \@w\\ e~
/A
%
if
&
o
"y \‘ /
/ \\\ ﬂ_mn
%/
// \
\
AR
N

MY rmeen
\pm—

G

==

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48 Page 2 of 57
Deck Lift
Ref#  Part Number Qty S/P/F  Description
1 01003536 1 Shoulder Screw, .625 x .830
2 02002879 1 Lift Rod
3 02005535 1 Spacer, .632 x .877 x .548
4  603-04741 1 /P Rock Shaft Assembly
5 603-04747-0637 1 Foot Lift Pivot Assembly For models built
6.6.2010 & Before
5 603-04831 1 Foot Lift Pivot Assembly For models built
6.7.2010 & After
6 603-04748-0637 1 Lift Pedal Assembly For models built 6.6.2010
& Before
6  759-04272 1 Lift Pedal Service Kit For models built
6.6.2010 & Before
6  603-04828-0637 1 Lift Pedal Assembly For models built 6.7.2010
& After
6  732-04288 1 Torsion Spring For models built 6.7.2010 &
After
6  738-0966A 1 /P Screw .50X.925 For models built 6.7.2010 &
After
7 603-04771-4021 1 Deck Lift Adjustment Bracket
8 703-07489 1 /P Lift Link Bracket
9  703-07540-0637 1 Index Plate
10  703-07552 1 /P Pedal Link Plate
11 703-07554-0637 1 Mide Link Plate
12  703-07639-0637 1 Front Hanger Rod Bracket Mount
13  703-07663-4021 1 Deck Up Stop Bracket
14  703-07672-0637 1 Deck Lift Square Spacer
15 703-07770-0637 1 Mid-Angled Link Plate
16  710-0514 1 /P Hex Screw, 3.8-16 x 1.00
17  710-0528 1 /P Hex Screw, 5.16-18 x 1.25
18 710-1008 1 Hex Washer Screw, 3.8-16 x 1.875
19 710-3011 1 /P Hex Screw, 3.8-16 x 2.25
20 710-3032 1 /P Hex Screw, 1.2-13 x 1.25
21  911-04160 1 /P Lock Pin, .375 x 2.25
22  712-04065 1 /P Flange Lock Nut, 3.8-16
23  912-3015 1 /P Jam Nut, 5.8-11
24  712-3083 1 /P Hex Lock Nut, 1.2-13
25 914-0145 1 /P Click Pin, .092 x 1.64
26  916-0231 1 /P E-Type Ring, .750
27 917-04074 1 /P Adjustable Deck Gear
28  731-06848 1 Spacer, .791 x .950 x 1.35
29  936-0119 1 /P Lock Washer, 5.16
30 736-0343 1 /P Flat Washer, .330 x 1.25 x .120
31  738-04337A 1 Shoulder Spacer, .9790 x .2025
32 738-04428 1 Shoulder Spacer, 3.8-16 x .562 x .360
33  738-1007 1 Shoulder Screw, 3.8-16 x .50 x .50
34  941-0598 1 /P Hex Flange Bearing, .752
35 750-04215 1 Spacer, .375 x .625 x 1.290
36 750-05184 1 /P Spacer, .760 x 2.000 x .790
37  750-05362 1

WWW.mymowerpar

Spac]g-r, 632 x .877 x .281
S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 57

Z-Force S 48

Drive System 48-Inch Deck

"N PN | . ,__umnmlmuwmwm
"nm w - ‘“m. mw mw mmm
. 7 Nl

4
o~ m 2748
o \ mm N
& . m RO 57
ﬁ@@x\ \ A\ mwmmmmmmdl_mw‘fn
WA\ Ny TS
< VAV, \rw”ﬂmw \ /\
o / x,\ \ A Am..—/ “w. \
4 / \\ \/ \ ,/Mmmmw"/”/ N \ \\ \v
n / \ S
. 2 p v/ m,/m.owww NV /e
QN \Pa  / A o\
L\Ammwwl 2 w@. <r //mﬂm, m y / l«unuum../u' mwwmwmw. hm. mw“ \v \\\n\
N ; % vSShag :
‘ J ) ﬁ,_ // AN / .t/ mw "" . w/muww.\ / / / \\\ ,/,9
P FH m / //mw_HWv M\m o v ] wwwvw me A m\\ P
”/””IIIII / 4 / \lﬂﬂn..u. N
. /Avfmws\ \ / 1’ b \\ \/
II””WWM Mlﬂﬂﬂﬂummmwumhlsz P KW\ \A / " \\ .RAHHHH«FI oy
SN\ Y, ~ ~e2
Jogp /- >
/ \ ® /
, | I
VAN _ \“\
/ /
) //
~ \“\
\ \“\.../.........
\ / o

.w.mm S kyw

o
Z
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Drive System 48-Inch Deck

Page 4 of 57

Ref#  Part Number Qty S/P/F  Description
1 603-04770 1 Brake Shaft Assembly
2 603-04773 1 Brake Handle Assembly
3 918-04868 1 /P LH Transmission Assembly
3 HG-71826 1 Kit includes Fan, Pulley, Hardware Not shown
3  HG-52576 1 Fan-7 inch, 10 blade Not shown, included in
HG-71826 Kit
3 HG-51182 1 /P Pulley-4.5 inch Not shown, included in
HG-71826 Kit
3 HG-44133 1 /P Hex Jam Nutl/2-20 w/patch Not shown,
included in HG-71826 Kit
3 HG-51076 1 Hex Washer HD Tapping Screw 1/4-20 X .875
Not shown, included in HG-71826 Kit
4  918-04869 1 /P RH Transmission Assembly
4 HG-71826 1 Kit includes Fan, Pulley, Hardware Not shown
4  HG-52576 1 Fan-7 inch, 10 blade Not shown, included in
HG-71826 Kit
4 HG-51182 1 /P Pulley-4.5 inch Not shown, included in
HG-71826 Kit
4 HG-44133 1 /P Hex Jam Nutl/2-20 w/patch Not shown,
included in HG-71826 Kit
4  HG-51076 1 Hex Washer HD Tapping Screw 1/4-20 X .875
Not shown, included in HG-71826 Kit
5 703-07318A-0637 1 /P Idler Bracket
6 703-07367-0637 1 RH Mount Bracket
7  703-07368-0637 1 LH Mount Bracket
8 703-07484-0637 1 Idler Mount Plate
9 703-07593 1 Shaft Mount Bracket
10 710-0176 1 /P Hex Screw, 5.16-18 x 2.75
11  710-0395 1 /P Hex Screw, 5.16-18 x 2.25
12 710-04484 1 Hex Washer Screw, 5.16-18 x .750
13  710-0514 1 /P Hex Screw, 3.8-16 x 1.00
14  710-3011 1 /P Hex Screw, 3.8-16 x 2.25
15  710-3038 1 /P Hex Screw, 5.16-18 x .875
16  711-0832 1 S Ferrule, 3.8-24 x .375
17  711-1530 1 Ferrule, .325 x .312
18 712-04063 1 /P Flange Lock Nut, 5.16-18
19 712-04064 1 /P Flange Lock Nut, 1.4-20
20  712-04065 1 /P Flange Lock Nut, 3.8-16
21  914-0104 1 /P Cotter Pin, .072x 1.13
22 914-0507 1 /P Cotter Pin, 3.32 x .750
23  731-04735 1 Selector Handle
24  932-0209 1 /P Extension Spring, .48 x 2.03
25  732-04229 1 Extension Spring, .75 x 6.02
26 732-0437 1 Compression Spring, .34 x 1.0
27  732-04688A 1 /P Transmission Bypass Lever Wire
28  732-0963 1 Extension Spring, .50 x 6.37
29  732-0994 1 Extension Spring, .500 x 7.0
30 936-0175 1 Spring Washer, .265 x .562 x .025
31 936-0314

WWW., my‘mov\?er ﬁﬁf“’fg\/ e S7° .70 %030



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Drive System 48-Inch Deck

Page 5 of 57

Ref#  Part Number Qty S/P/F  Description
32  738-04392 1 Shoulder Spacer, .884 x .190
33  738-04423 1 Rod, .328 x 14.00
34  938-0533 1 /P Shoulder Screw, .498 x 1.635
35 741-0491 1 Flange Bearing, .500 x .34
36  747-05139A 1 Disengage Brake Rod
37  747-05277 1 LH Keeper Rod
38 747-05278 1 RH Keeper Rod
39  750-05347 1 Transmission Spacer, 9.40
40  954-04250 1 /P Belt
41  756-04224 1 /P Flat Idler Pulley, 2.75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 57

WWW.mymowerparts.com

(3a] .\\\\.Amu-l

R
LAY == N Yo
L

Z-Force S 48
Electrical



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48 Page 7 of 57
Electrical
Ref#  Part Number Qty S/P/F  Description
1 02003037 1 Electrical Conduit Clip, 1/2
2 710-04261 1 Hex Washer Screw, #12-16 x .50
3  710-0599 1 /P Hex Washer Screw, 1/4-20 x 0.500
4  712-0271 1 /P Sems Nut, 1/4-20
5 712-04064 1 /P Flange Lock Nut, 1/4-20
6  725-0157 1 /P Cable Tie, 3/16 x .05x 7.4
7  925-04022B 1 /P Hour Meter/Service Minder
8 925-04175 1 /P Electric PTO Switch
9 925-04227B 1 /P Key Switch
10 725-04363 1 Interlock Switch
11  725-04439 1 Solenoid
12 725-05058 1 Seat Switch
13 925-1745A 1 /P Universal Key
14  925-1707D 1 /P Battery
15  925-2054A 1 /P Key, Yellow
16 726-0475 1 Clamp, 1.0
17  738-04237A 1 Shoulder Screw, #10-32 x .500
18  747-04121A 1 Battery Rod
19  783-0349-0637 1 Battery Tray
925-04106 1 /P Harnesss Assembly Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 8 of 57

Electrical Schematic

Z-Force S 48

140 CIR BLU/HT
£-P10 >
121 GIR WHT
£-PTO = N p
1
— M
i
. 6 A 90 CIR AED
S B B sl E Y
) 5 v N - - o
|||||||||| P e 55 CIR YEL/BLK A N wom e gl e . = 05017
I , ol
J— ] ¢l B 60 CIR QRG/WHT AN T |H 0 )
_ r\H\L e ./,IA -
) ) PTQ SWITCH PN S—
725-04174 SR gy -
e N m
170 CIR WHT /BLK T M Lo P T 80 CIR dRG A ERAME - O
10 CIA GRN T T PR — T 70 GIR ORG/BLK A BRAKE - C
— =
Cy . !
€0 CIR F —~— \Y 5 B // LT 60 CIR ORG/WHT o FTQ + [
. %)
g 70 CIR OFG/ELK
TN  w § ﬁ_l IIIIIIIIII ey TN 8 pro- dd
a/
N/
A2 Al \\ KEY S,
e, )L ¢ 725-1741 N
_M VASNETO M_ IR YEL TN T T AN 90 ¢IA REO E sy p
J // 10 CIR GRN J oo
// 131 CIR BLK oL q
h o socemmen L N ST Ty y oI e NN A T N D VR ) W
190 CIR PLR BN SN2 NP2 NP2 NS NI S
) @)
__ - 101 C R REQAMHT g L by B EYI —e 40 CIR YEL/WHT ¢ MTuTwTowTw T
ATOR tOCI  ff—————————— - A =
H ] _,m L.M\_c 70 CIR OAG/BLK Au oMU ﬁ |% ._: m
|||||||| I
BRAKE SWITCH — y
TG - 04355
725 - 04353 OlL. PRESISURE m
™ A W
{ O RNC_ NODULE "
725-04227
o ]
5 A T . L——— Al POMER
33 CIF AED [ w)/ A la & 191 CIR FED/WHT e - = o1 e .
_ ||||| Hl.._ i = SEAT W
FUSE A
20 AP E-PTO
REVERSE SWITCH
T 22 PONER _ ANmmmmw.m nimwm_u ¢
B, 0
L 110 CIA AED/BLK . .
R EROUND REV oW CoaElE
130 CIR BLK I N
\\v 12v BATTERY ﬁ \ 94 CIA RED
f/l \»
" non




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 57

lllllllllll 0 _EE!./.,
9/,
I
e
—3
"
AN [ Y-
&
o Y/
BN / /v“m,\_,ﬁnu_ /
2 N r V),
RE \ & 4 J— \\._\n
N 5 AN / /) 5D \\ / w.\
NS Yo Y <= S/ e
8o /Mm,HHH.
5 £ S
T2 NI
T < 57
N T
\\ [+4)

oo

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Engine Connections

Page 10 of 57

Ref#  Part Number Qty S/P/F  Description
1 01004350 1 Fuel Tank
2 01008138P 1 /P Utility Bin
3  703-07543-0637 1 Hitch Bracket
4  703-07570-0637 1 Bumper Bracket
5 703-07574-0637 1 Tank Support Bracket
6 703-07577-4021 1 Upper Bumper Bracket (60" Only)
7  703-07583A-4021 1 /P RH Lower Console
8 703-07584-4021 1 RH Upper Console
9 703-07585-4021 1 LH Upper Console
10 703-07588A-4021 1 /P LH Lower Console
11  703-07605A-0637 1 /P Right Tank Support Bracket
12 703-07610A-0637 1 /P Left Tank Support Bracket
13  703-07627-0637 1 Parking Brake Lock Bracket
14  703-07658 1 Muffler Mount Bracket
15 703-07674-0637 1 RH Fuel Tank Support Bracket
16  710-0227 1 /P Hex Washer Screw, #8-18 x 0.500
17  710-04048 1 /P Hex Flange, 5.16-18 x 1.0
18 710-04484 1 Hex Washer Screw, 5.16-18 x .750
19  710-05070 1 Screw, 1.4-20 x .5
20  710-05074 1 Screw, 1.4-20x 1.0
21  710-0870 1 /P Hex Washer Screw, 3.8-16 x .625
22  710-1315 1 /P Hex Washer Screw, 3.8-16 x 1.250
23  710-3217 1 /P Machine Screw, #8-32 x0.375
24  712-0142 1 /P Hex Nut, #8-32
25 712-0271 1 /P Sems Nut, 1.4-20
26  712-04063 1 /P Flange Lock Nut, 5.16-18
27  712-04064 1 /P Flange Lock Nut, 1.4-20
28  912-3005 1 /P Flange Lock Nut, 3.8-16
29  726-0205 1 /P Hose Clamp, .490
30 726-0272 1 /P Clamp, 9.16
31 731-06593 1 Throttle Knob
32  735-04065 1 Fuel Tank Bushing
33 737-04138 1 Hex Fitting, 10 x M20
34  746-04057 1 Choke Cable
35 746-1086 1 S  Throttle Cable, 39.0 x .62
36  751-10349 1 Fuel Hose, 1.4
37  751-10517A 1 S  Oil Drain
38  751-11424 1 S  Long Muffler Deflector
39 751-11471 1 Kawasaki Twin Muffler
40  751-11581 1 Fuel Pick-Up Fitting
41  951-3124E 1 /P Fuel Cap
42  751-3141-14 1 /P QOil Drain Extension Hose
43  756-04415 1 Electric PTO Engine Pulley

WWW.mymowerparts.com



Page 11 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Air Filter & Muffler

Z-Force S 48

\mmmmmmmmﬂl,/ ] ]
) 2 o
\M\ e A o Ay L= B o~
o \“m“ : ' // P~ _ L& M“\.." bl ©w o
N A o — R - o
4”.. W\ . o \\\\l.....l,// (o] N
- 4. > —
VR Y4 ) ¢\
\ \\\\ . 1 // /_/ P Py P
/ A\ )-8—8
o/ ot \ j
A\\ IR, f > / \ _, y &
\ N RN 0 o
A, /o A o
/ \\ \ = / / (&)
// ‘ \\ \ / o), S
,ﬂ / N f~ /R“.xw -
. SIS r— . -

mm uﬁ,// /,,/ ~ Ny . ol _n._: > h\xmm.wui_

‘\ V)//””/ N AN ﬁ.w_ 53 — e ..m\‘ﬂm“f“x p ~
7\ - &/ S TN
2NN\ N Y ® e M RO
/ ,,”””/// 4 o~ gmmmmmmw,y”ww.\ & X ,/ \\;\ V. X/ -

N =] o / \ / 4/ \
)% < \G [ =N
4 / N .nullllllllll ]
/ \ \
; - e -
mww\\ \\ \\ / \mmwwm”"wnm}/ __f \ /.\x., _nn_
/ | N ..... AV R N ©

AN AN RGN

/ [y | = , P -
\ \ \\/ / \ ol w _ W,RN \;wx./
/ / \ / \ / / \\ \
/ !/ / /ﬂ/ m\\ . \\ N
V4 Nl )
\\ / “\ / N / L
\\ \\“\ / \
\\ ,\\ \ / P
/ N ] L]
/ _wm”u”w, | o ! )
oS S — hanl e
\\-_mumw“\ N4 J / o~ r~ o
A/ / S
M S > o o
- f+)] >

[+3]

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-ASO05 Air Filter & Muffler

Page 12 of 57

Ref#  Part Number Qty S/P/F  Description

11011 KM-11011-7054 1 Air Filter Case

11013 KM-11013-7047 1 S  Air Filter Element

11060 KM-11060-7016 1 Muffler Gasket

11061 KM-11061-7086 1 Carburetor/Intake Pipe Gasket

11065 KM-11065-7023 1 Cap

16060 KM-16060-7038 1 Intake Pipe

42036 KM-42036-7017 1 Breather Sleeve

92009 KM-92009-2303 1 Screw

92015 KM-92015-1367 1 Nut

92171  KM-92171-7007 1 Clamp

92173  KM-92173-7003 1 Clamp

92192 KM-92192-7146 1 Tube, 12.6 x 18.6 x 118
92192A  KM-92192-7151 1 S  Air Filter Tube

92210 KM-92210-7027 1 Nut, M8

461 KM-461DA0800 1 /P Spring Washer, 8mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 57

Z-Force S 48

Kawasaki FR651V-AS05 Carburetor

[ala]

p—

[{e]
>
7T T -
\\mwA ] qumu v
\\\\ v ﬁ
\\\ Y yen
A S
Vg S
e \\\\\\\&.v Y\ N
/ \\M\\\Jm :
\l C -y
DON 43
_mmmmy \»A\Q (.nmmmmv , = o
T _mv / \N@Tu
/v /7
L 8&d)/
== r@ 2 @
o
~
(=]
o o < -
y— s o0 -
@ o —
< o
— [y

“w
<
o
-

<t
M~
(=] cY
nU_ [o)] o
< o s
N P4
o P
N —
/\ » <
/ A\ L -
/o M"./a|wv ©
/ / yadll -
/
< \“‘
[+ T \\A/
L IS
S & N A @
IR / A‘ ‘, =)
o D ot p— —
\ NI ©
o (@8 -—————
Qmo @ — P
0 @ dh— ‘ % N.MMAI)// ‘ Z l “ .
r , 3
Am IIIIIII AHH“—”HHlM_ n v | ! -7 \v w h- u _HV ﬁn" N@
! r Vi
3 10 AE\ N u‘\ ”nu‘m /
) —— 2 ,n/
@ = m , i
: NS y= y—
- S by — © o
oy SN - ey 0
Q G o @ ] o X
e Lo~ o -
< © e B —
< o T = o~
© ~ -
- o e
\
//
//
o //
[ = ///
- \ \
\
N\
/Av

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-AS05 Carburetor

Page 14 of 57

Ref#  Part Number Qty S/P/F  Description
11061 KM-11061-7009 1 Chamber Gasket
11061A KM-11061-7010 1 Screw Gasket
11061B KM-11061-7085 1 Manifold Gasket
11061C KM-11061-7087 1 Insulator Gasket
11061D KM-11061-7088 1 Insulator/Manifold Gasket
13107 KM-13107-7018 1 Shaft
15004 KM-15004-7062 1 Carburetor Assembly
16014 KM-16014-7010 1 Pilot Air Screw
16020 KM-16020-7003 1 Float Chamber
16025 KM-16025-7017 1 Throttle Valve
16030 KM-16030-7003 1 Float Valve
16031 KM-16031-7002 1 Float
16041 KM-16041-7050 1 Choke Carburetor Shaft
16041A KM-16041-7051 1 Throttle Carburetor Shaft
16073 KM-16073-7013 1 Insulator
16186 KM-16186-7006 1 Choke Valve Assembly
21188 KM-21188-7002 1 Solenoid
39074  KM-39074-7001 1 Throttle Lever Assembly
49121 KM-49121-7018 1 Main Nozzle
59076 KM-59076-7019 1 Intake Manifold
92009 KM-92009-2083 1 Screw
92009A KM-92009-2349 1 Screw
92009B KM-92009-2402 1 Screw
92063 KM-92063-7141 1 Main Jet, #122
92063A KM-92063-7142 1 Main Jet, #124
92063B KM-92063-7149 1 Main Jet, #120
92081 KM-92081-2234 1 Spring
92093 KM-92093-2100 1 Seal
92093A  KM-92093-7003 1 Seal
92145  KM-92145-2122 1 Spring
130 KM-130AA0630 1 Flanged Bolt, 6 X 30
172 KM-172BA06115 1 Stud Bolt, 6 X 115

WWW.mymowerparts.com



Page 15 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-AS05 Control Equipment

/ ,f
\ /
\ en _/m A4
\ o \
/ e} D —-\0 \
Jmu_ // f— \
4 \ o
\ « |
............ - \ | ~ T
A\M./ e V\\ G _gﬁ@_ o
¥/ y =
\\ £ x\ / \ O
: TV\ / \ ) @
| Y/ y IH“\ /// V. ch" n-U-
) // \y/ ,,, ._nhu
e \ / \ \
RGN \ . S
U BN\ =) = o
< o M~ ! L
E: 0B ¢— i O
= \ B > o =
T THHHHHu Am A”uv (<2]
o @) 5 R Lo @)
) \— | @ mmﬂ .......... —
\ e O N m
_1”” > P
N & S
N L -
L — -
e > ¥
™
o
/, (&3] /
\
\l\uuuu"nuuuuuuul/ \
\nuuunnuuu\“nuuun\\\ / .ﬁry/,/
n\ \ N\
™ \ o)
4“ // \“““\A.G \
2 - 5 74
b "y J
_4.-- < ----...--I.\\&W \mv\v
it - T A,,,
o P .. WT
L
o

(o))



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Kawasaki FR651V-AS05 Control Equipment

Page 16 of 57

Ref#  Part Number Qty S/P/F  Description
13107 KM-13107-7047 1 Shaft
13271 KM-13271-7038 1 Plate
16171 KM-16171-7022 1 Link
39129 KM-39129-7028 1 S  Governor Spring
49103 KM-49103-7014 1 Governor Arm
49103A KM-49103-7015 1 Governor Arm
49113 KM-49113-7050 1 Complete Control Panel
92145 KM-92145-7057 1 Spring
92145A  KM-92145-7058 1 Spring
92150 KM-92150-2182 1 /P Bolt,5X18
92153 KM-92153-0009 1 Bolt, 6 X 12
92153A KM-92153-7033 1 Bolt, 6 X 35
92153B  KM-92153-7043 1 Bolt, 6 X 12
92170 KM-92170-7001 1 Clamp
92172  KM-92172-7035 1 Screw, 5 X 30
214 KM-214AA0408 1 /P Pan Screw, 4 X 8
311 KM-311AA0600 1 /P Hex Nut, 6mm
312 KM-312AA0500 1 Hex Nut, 5mm
411  KM-411AA0600 1 Plain Washer, 6mm

WWW.mymowerparts.com



Page 17 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

™
LCY [+ <
- > - o -
&N (=} oy nn. D Mm”
wm o To) _...“ < -
1 RN y = o -
e § ©) » m“.
o \ A
@ e ™ | E—
S N, o]
//A."/..wux// lii =8 O Qo
NN Ny 0\ N o~ o ™ S
/4 NN NN O =) /H 4 N _}mmwu [
\% A / \ / \ = A AR
AN R \ /) CEL S0 = N
/// \ / 7 \ /\ “Bh ¢ . A...LDWH L1 ‘ , mmnMI p "~ ﬁ L8 .,
W = \X WN W mmemmeD> \ Sl S NS
” EEE [ ,@,_ b}, .~ 29 Klll_mﬂ . | — qmr .|mmw. >
= \m e Y; :un._"n. . | w 1L =7
l = n\ v ~ % “ _‘AWMMMMHHMW \ ‘HHR“\V
” w §p— mnu_al..\/u/ \ 0 ) Oo— ./..\V\ ..mnmnmmuu
”W w // , /wm Nyt .JMLHUWH —\ A
//l ..\\\ .Ml.m M A
_.m. o€ N <
L€ (Y] [$e] e J S Y 7" "0 0 T L T - N -
5 S5 & = M
nl i f — ]
> >« ~ O = P * L @
@ ) Ly e
n“v - ‘l"m..“ I\
&3 o o]
e ™ Lo -
. L . “
N T 4 N o =
N ™ oy o~
o [ ] <

o
<t

Kawasaki FR651V-AS05 Cooling Equipment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-AS05 Cooling Equipment

Page 18 of 57

Ref#  Part Number Qty S/P/F  Description
13070 KM-13070-7019 1 Cooling Air Guide
13272  KM-13272-7006 1 Fan Plate
14037 KM-14037-70089H 1 Screen
23062 KM-23062-7005 1 Complete Bracket
49089 KM-49089-7079 1 Engine Shroud

49089A  KM-49089-7080 1 Engine Shroud
59041 KM-59041-7014 1 Fan
59066 KM-59066-7046 1 S  Fan Housing
92009 KM-92009-2303 1 Screw
92026  KM-92026-7007 1 /P Spacer
92151 KM-92151-7012 1 Bolt, 6 X 12
92153  KM-92153-7007 1 Bolt

92153A  KM-92153-7043 1 Bolt, 6 X 12

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 57

Z-Force S 48

A

2 @
Q) ——— AQV \YI\ o
o0 ol / \ .3..
“mv o B m\ \\ o va
- A N\ / o
L) -
AN >
\ AMIIIIar.WN.A 'S Mm"
~ED
o™
I~
)
|||||||| N
o
=3
A
G
(&) e
X "~
m -« TS, & MU
bt - Ay, .ﬁ N7 -5
: s oAy ¢
o o 7 AI//., _ m Q
= o AN m{“
5 AN\ R
go! o \ m””” wy,"./w Aw\ oy
= O8N A= N
s, - 0)— X--an,m ? T _ \
O N J) IR o J
S \.
3 s W = | vﬁ _\yr if Al 1o / {“M °9)
7)) \ N o L0 /4 J mm” muumwh@\
AV_n \ 1 »mnmn_w al B L -4 .\v”r.,-HHm”\
—0 19
= o—%_t)— J , mm,r-- NM Y
<o) ,/ m\
m // mmmurnn_
T o — <L \
= 0 o —
2 ~ 2 8 &)
o — N—
3
X

o
™~

o

nH-

,ll\

<t
Ly
f—
o
oy

o
_ﬂun

(=]

(3]

(=]

mmr ||||||||| )
~ /57
o~ ¢ REER \
< & ,/MUH/VV/
= ,/ Al N
<T
Mmﬂ llllllll Mww / \ —
T \AWW nu.,w /”"nnhwnnnnn”MWﬁ |||||||| “MW
S e
\e /o 84—3
.An — V - ll\ \x m%\ -
s & /
Lo ' i) e W —
SN\ )
I N
A
IM [2Y]
[ ]

WWW.mymowerparts.com

o)
<
~ .,"_,W
> / o
(=) S ©
_— o
- w <F
AR Nh N _CU. - <
ﬂwxaw/ v/ [ %/ \ ..n.w__ AM o~
W5 Ne—S @ P
B~ W =
/SN ] %y !Aumw o
(O w 7 \A =)
(Ocsse- i/ wy N
h///,A ch r = U A@ WU'
/ Q \‘: VWv \ W 4

/ & -
/
oSt 4
3¢ f \
W P \
(o)
ol <
o O o
Y= -
ol o =<
o (o] (414
L~ I
L)
(4]

[+

|||||||||| T30 )

(e
[+
o~
.l\

o
[=r]

<
o
(L]
—
o
1o>]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Kawasaki FR651V-AS05 Cylinder & Crankcase

Page 20 of 57

Ref#  Part Number Qty S/P/F  Description
11004 KM-11004-7026 1 Head Gasket
11008 KM-11008-7039 1 Complete Cylinder Head, #1
11008A  KM-11008-7040 1 Complete Cylinder Head, #2
11022 KM-11022-7019 1 Rocker Case, #1
11022A  KM-11022-7020 1 Rocker Case, #2
11061 KM-11061-7083 1 Rocker Case Gasket
11061A KM-11061-7084 1 Breather Gasket
13272 KM-13272-7004 1 Breather Plate
14091 KM-14091-7064 1 Breather Cover
16126 KM-16126-7020 1 Breather Valve
32154 KM-32154-7019 1 Pipe
32155 KM-32155-7003 1 Breather Pipe
49015 KM-49015-7079 1 Crankcase Cover
49120 KM-49120-7122 1 Complete Crankcase
59071 KM-59071-2079 1 Joint
92043 KM-92043-1263 1 Pin
92049 KM-92049-7001 1 /P Qil Seal, RVC2,6 X 11 X 10.2
92049A  KM-92049-7005 1 Oil Seal, S0 8 X 14 X5 HS
92049B KM-92049-7010 1 /P QOil Seal, Sd 35 X 48 X 8 R HS
92049C KM-92049-7028 1 Oil Seal, 38 X 62 X 8 MTCLV
92066 KM-92066-7023 1 Plug
92066A KM-92066-7026 1 Plug
92153 KM-92153-7043 1 Bolt, 6 X 12
92153A KM-92153-7054 1 Bolt, 8 X 50
130 KM-130AA0625 1 Flanged Bolt, 6 X 25
130A KM-130CA1050 1 Flanged Bolt, 10 X 50
130B KM-130CA1065 1 Flanged Bolt, 10 X 65
172 KM-172BA0818 1 Stud Bolt, 8 X 18
214  KM-214AA0408 1 /P Pan Screw 4 X 8
670 KM-670B2011 1 O-Ring, 11mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 57

Z-Force S 48

Kawasaki FR651V-AS05 Electric Equipment

[}

— )

L o

- o

Nl o
(<] \

7N

B9 )

&

>
@emn B
‘mv/v ®
/ /.
o ‘nnmk
- [/
\hﬂ\
\\
_\
e
//I IIIIIIIIII

,....
I
.
i

(Al

]

[444)
[+ 7]
o
. S
/ ) l,/y ; vw =
ANN\SE T
ﬁw““\n\“.,“l//ﬂ/ / - mw
\ \\c \\\\l ///, ,/ / W
\\ , =
I~ \ mm_
\ { ] me“
bt b
/ ///\\‘ nﬂ_mv
, \ "/ \\ 3

,,/l.ﬁ

&8
=
ﬂ

lmml\\u‘\
220 0 sl

w‘
o “
=
[5Y]

Le})

[£o]
[£+]

2N

ww- 4

\

HHIHQUHHUV

y—

<
o
Nl

P~
o,
4]
»

<
Iy
<
(4]
[+)

3]
[
(o]
o
(=]

Wuuuu

O «©
& ©
L Mun ®
™
5 m‘um
i va -
MM/; n”“ m ,Iumluu"m&iv
Tl
;V I
il
AT
s
o~
™~
™
- e P
_m,__ mw. e A%&m”v
~ j
 (ese R
_ N\
w cn //””,//
WY
\ ,”,////
. /Nv/
) P \/
\u..iu = ) Ty )
I —
ey ¢
\Vw f
””uuu”””””“““\ w—/
J =
/
\\\ NY!IV
Huluunu“\\ /M.\
<T
&
(=]
@

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-AS05 Electric Equipment

Page 22 of 57

Ref#  Part Number Qty S/P/F  Description

13272  KM-13272-7012 1 Plate
21066 KM-21066-7017 1 Voltage Regulator
21171 KM-21171-7041 1 Ignition Coil Assembly
21193 KM-21193-7038 1 Flywheel Assembly
26011 KM-26011-7025 1 Lead Wire, L =95
26031 KM-26031-7040 1 Harness

26031A KM-26031-7041 1 Harness

26031B  KM-26031-7044 1 Harness
59031 KM-59031-7017 1 Charging Caoll
92009 KM-92009-2303 1 Screw

92009A  KM-92009-2308 1 Screw
92066 KM-92066-7026 1 Plug
92070 KM-BPR4ES 1 /P Spark Plug, BPR4ES (NGK)
92072  KM-92072-7003 1 Band
92151 KM-92151-2097 1 Bolt, 12 X 30
92171 KM-92171-7008 1 Clamp
92172  KM-92172-7018 1 Screw, 5 X 20
92200 KM-92200-7002 1 Washer

130 KM-130AA0620 1 Flanged Bolt, 6 X 20
510 KM-510A5100 1 Woodruff Key

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 57

Z-Force S 48

Kawasaki FR651V-AS05 Engine Labels

o
o
L
<o
LCD

=
@
LI m ”
(& »
4 -
wt’ @
i -
LI 5
o s
= mm
— -
-nﬂn . 7
pr-1 1 .
R
TR mm

Ll -
— — oyt 0B

oS

iy
,Ar.._.iv
[
)
()
L

o

oL

a

58
l "
® _n.

_P
[ -]

E [
_nv

T

mm“______ ‘____ i

o

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48 Page 24 of 57
Kawasaki FR651V-AS05 Engine Labels

Ref#  Part Number Qty S/P/F  Description
56033 KM-56033-7001 1 Manual Label
56070 KM-56070-7001 1 Warning Label

WWW.mymowerparts.com



Page 25 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

Z-Force S 48

<
(o] &\l I~ :
o (@) g “n”—v
(] — o ot
& N (=]
< (=}
\\“uu,ﬂl
N
) A AN o
. / NSz -/
\.
Ilﬂnuan m
< <> ﬁww S
™= =2 ) W 3
T ~ e
N\ o~ w
(o] iy D
O
<
< W
> N
Aug ~—y h/. ! I
=<} I/”l.n .'A = v O
S A N €
\ X V/ . Lo m
/AN \
o hww A \\/ \\
© &\ 5
= - \ f
L .AIAIQA' Y
[aV] s VJ-
o
© & i
™~ gl Py
o~ ~— (4 )]
(A] o pdd
N o Mwh
— Y
I~
o~
(]
(ala]
(9]
(< p]
(9] W o
{
S-NEEED




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

Page 26 of 57

Ref#  Part Number Qty S/P/F  Description

42036 KM-42036-7015 1 Sleeve

49019 KM-49019-7005 1 /P Fuel Filter

49040 KM-49040-7008 1 Fuel Pump

92009 KM-92009-2303 1 Screw

92170 KM-92170-2009 1 Clamp

92171  KM-92171-7008 1 Clamp

92192 KM-92192-7145 1 Tube, 6.35 X 12.7 X 185
92192A  KM-92192-7148 1 Tube, 6.4 X 12.7 X 150
92192B  KM-92192-7150 1 S  Tube, 6.35X12.7 X 390

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 57

Z-Force S 48

Kawasaki FR651V-ASO05 Lubrication Equipment

v—{-bﬂ
)

e [
9

f:

15
™~
(]
<t

p—

.1!
)
(4N
D
[y}

(]
I~
“w

i
M
L
y—
o
(o]

A N
A A \ \
‘oo \ @
N -
,,A N y w
NS 7 o
.ﬂ”yynuuam“ “\\ o
/ . (#}]
7 o
An...lvT ||||||||| I~
«2
L
<«
1 (] o
< <+ <t o
o) - s <
Lo (SN
™= (=] (=]
ol
o
m ©
®
/\
D — @s ~ o F ﬁk-n
Ol NBI(§
v (R
i W A / 7~
/ N4
D ———fsnff
@ W mm\mmmv\w(\ Lo
LO <K
Te) bl
Te}
< —
o™ [aN] [{w]
T} _l”__ Sy
— o
al o
ey} -

\

<
<

)

\\

—

"\

J

Aﬂn
w0
e
(4]
&N
[#2]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Kawasaki FR651V-ASO05 Lubrication Equipment

Page 28 of 57

Ref#  Part Number Qty S/P/F  Description
13272  KM-13272-7011 1 Rotor Plate
14075  KM-14075-7013 1 Oil Gauge Cap Assembly
16154 KM-16154-7010 1 Outer Rotor Pump
16154A KM-16154-7011 1 Inner Rotor Pump
49065 KM-49065-7006 1 Oil Filter, Screen
49065A  KM-49065-7007 1 Oll Filter
59231 KM-59231-7016 1 Filler
92066 KM-92066-7003 1 Plug
92066A KM-92066-7028 1 Plug
92140 KM-92140-7003 1 Ball
92145  KM-92145-7002 1 Spring
92153 KM-92153-7008 1 Bolt
92153A  KM-92153-7043 1 Bolt, 6 X 12
555  KM-555A0420 1 Spring Pin, 4 X 20
670 KM-670D2016 1 O-Ring, 16mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 57

Z-Force S 48

Kawasaki FR651V-ASO05 Piston & Crankshaft

(9]
(941
<y
ol
[+ 7]

N
[}
[}
™

-

-

(4]
=
o™
VN
CH R
- / L
pu—— N ,ﬂ/xl.A\ \ Al-mimmw_.! ~N\e
L \ e , A
A@ - v W/IMWVIV&%/A TW _ ‘_wmwmwwmwmww.
lllllArhkMMﬂ\AAmww”, | nWV lllll LS
,:N||\W/r%mﬁk~\ y \
A
s
Y e m———— |
3 ad e
> & i
— ARy, o~ e
- EW T AR
© s 4 E0))
IS Cm \ID) 4T
e o
\ / \\_mm“m\
4/
&/
\ 5 (-@_ -
“lﬂlﬂ”ul \ “”lu
,”/ —
—— gon // p o) o
D m &ww. ...... £ 2 S
|||||||||||||||||| - 4 M”w
\“u.l.mn._.ll / .”
e Wy ) “
mm Nes N N o ~
NN IW wv € ey o
(N ™Y oo
Ill Illlﬂ.ﬂ“MﬂMq
// ﬂﬂﬂﬂnn""““u
\
R 1L
O
==
o

P

——

—

[

o~

-

PP

%

T,
23
SN

N

(9]
<
[ar

(o]
(3]

[4Y]

<O LD
o
OO
[y Mo

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Kawasaki FR651V-ASO05 Piston & Crankshaft

Page 30 of 57

Ref#  Part Number Qty S/P/F  Description
13001 KM-13001-7027 1 Engine Piston
13002 KM-13002-7006 1 Piston Pin
13008 KM-13008-7005 1 Piston Ring Set
13025 KM-13025-7009 1 Piston Ring Set L, 0.5
13029 KM-13029-7010 1 Engine Piston L, 0.5
13031 KM-13031-7084 1 Complete Crankshaft
13251 KM-13251-7025 1 Connecting Rod Assembly
92033 KM-92033-7016 1 Snap Ring
92151 KM-92151-7017 1 Bolt, 6 X 35

WWW.mymowerparts.com



Page 31 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Starter

Z-Force S 48

™
«©
y=—
=

(]

oo ]
(o]
(]

(al!]

e e e .,

(DA

<
Lo
-
o
>

N
o
r~
) [\
o ///I,/
RN , ©
et <r
©
- mméunu/
“mu.,m”””,,,
AN
o // R sl
AN l, L/ // AN nN--
© ©) @D mﬂ wm ) ®) — 0]
</ \ ] Xy N
= AN/ \\"/ \\ \
”ﬂiluw“\\ \
< w \ “
©S % T = m  © [T /@..u\
N N o o o~
> = < 2 o o
<]
Sy —-
<
™

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-ASO05 Starter

Page 32 of 57

Ref#  Part Number Qty S/P/F  Description
16146 KM-16146-7027 1 Cover Assembly
16146A KM-16146-7028 1 Cover Assembly
21080 KM-21080-7006 1 Armature
21163 KM-21163-7024 1 S  Electric Starter
27012 KM-27012-7004 1 Hook
32085 KM-32085-7005 1 S  Stopper
59051 KM-59051-7034 1 Spur Gear
92093 KM-92093-7007 1 Seal
92145 KM-92145-7060 1 Spring
92154  KM-92154-7001 1 Bolt
92210 KM-92210-7017 1 Nut
92210A KM-92210-7036 1 S  Nut
130 KM-130AA0840 1 Flanged Bolt, 8 x 40

WWW.mymowerparts.com



Page 33 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Valve & Camshaft

Z-Force S 48

<t
I~ (@] nwv ™~ o
o P~ - & -~ (3}
N — iy w
o “nn,w_ o~ ™ o ™ O mm =
— o ™ Q N .n._
o NN OO
LO N o NN
_ (&3] H 7
VRN ‘ Z2
N QLo | /A
N N\ 28 \M N m\ ﬂ N\
NSNS N e, [ 2\ ~
) .a; )| | 0 o (0) 80 o ) ©)
i A.\N‘ L C A_\ v / ,(m v
o N~ Y, J vio N / v/
A Al..,” ¢ f e \ LA VV \. , \ /IL\ N
<t W) \ / @ %, 4 4
n"' \N\?-I\ Ilﬂl\\\ _ - \ Wﬂmm““
Mm_ |||||||| 7 \\ A“//. M,M_ Hganl
YI\ 3
~ \“\ ,m“\ |||||||| e - o] ©
o0 ‘“\ i “m_ -— ™ v~
I~ , - - -
s—4 / Qo g S
o P Ammmmww / — 0 Muu Lo —
o 4 \“\ © TN o o
- A TR (4] " b = (3]
Mu“, ........ (&) \N ........ = P Anwnwv ®» P o o P e
— 4,|., \“\ o Q) ————— M\ W ~, o
o~ ¥/, - e /4 mm..u ™ .a y A
- @ / N =] )
o & /& 0 ¢ o p o Q= (0) - f.. 0)—=@ 8 (o) B,
/ ~ Q // i e A b
/. 5—8 /4 @ - Rl
\“\A mm./ o O Ammww“ \“\ s
®— o \Nmy vium Vv, LD =a) o ¥ N // w . %0 > o ©
;N < ——— Q / - & P~ o -
/& o~ A/ A— - < [ o o~ & T ©
(& — < - ~ [ - L T
\ & - Y o N & N @ D w0 o™ N T N
™ e T . // o ™~ < - Yo S ow oo N 10
A T3] oy O 4 “\ - p— Ny ey el T -
L ﬂ > Y evy €N / m“ o N - - - oy
4.- r S < .mm_, - \ , ~ o @ ugﬂ u_ o 1=
\G) & . , . r- o
e e /G = (@ © y
@— m %”Jv --@ g ,
e ar=m () 85— (fo}]-a
N Ly
2 / @ =X o\
va A, 1 by ™
N Amuﬁr; w5 o
™= 3\ " o 2 -
L nmv.fm, © - o w ™ ©
RN~ B R . oy o) -
(23]
- =~
o\ o
e ™~ -
oIS
N

D ey

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Kawasaki FR651V-ASO05 Valve & Camshaft

Page 34 of 57

Ref#  Part Number Qty S/P/F  Description

11055 KM-11055-7009 1 Bracket

12004 KM-12004-7008 1 Intake Valve

12005 KM-12005-7009 1 Exhaust Valve

12009 KM-12009-7001 1 Valve Spring Retainer

12011 KM-12011-2056 1 Collet

12016  KM-12016-2066 1 Rocker Arm

12032 KM-12032-7001 1 Tappet

13070 KM-13070-7017 1 Governor Guide

13116  KM-13116-7007 1 Push Rod

13271  KM-13271-7007 1 /P Plate
13271A KM-13271-7021 1 /P Governor Plate

42036 KM-42036-7010 1 /P Sleeve

49078 KM-49078-7002 1 Engine Valve Spring, IN

49118 KM-49118-7022 1 Complete Camshatft

92033 KM-92033-7001 1 Snap Ring

92140 KM-92140-7005 1 /P Ball

92145 KM-92145-7001 1 Spring

92152 KM-92152-7012 1 Collar

92153 KM-92153-7100 1 Bolt, 6 X 29.5

92200 KM-92200-2151 1 Washer, 8.1 X 18 X 0.5
92200A  KM-92200-7009 1 Washer, 16 X 42 X 0.91
92200B  KM-92200-7048 1 Washer, 16.3 X 30 X 2.28

130 KM-130AA0814 1 Flanged Bolt, 8 X 14
312 KM-312AA0600 1 Hex Nut, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48 Page 35 of 57
Label Map 48-Inch

\\R\‘\\‘\‘\\‘\‘\\Y\‘\‘\\‘\‘\\‘\‘\\‘\‘\\I\ N \m“‘\\\m\““‘\ﬁ&‘\&?\l\‘\:
R R RN
S
[T Py e An s
AR N

TR Y

RN -3 i -
T i AR L . S e

m““:&:m_\m&:&}‘mm_“""\“““ AR R ARt editiady Ay
M\\\\\\\\\\mmm\\\\\\\\ AdaiTTeew ORI

SRR AN A SR
oy \m\m‘m&\m“\\&
L '\\‘&\*&\\\ '\'\'\'\'\'\‘ﬁ\\\\\\\\\'\'&'\\"

SR S

ERE T SRR
A g y
R S 2N : N S
|URESE \ 3 - =%
FEATETE
PN 2gE=
AN 2F3S
70 A N — o
T 4 e, \ F <N g
{ N i P e ey
Y, ; e ooibiioosn SRR N
PN H
- a & | [E—————
i - 777013955
BT 1
HN !
R |
i o |
i ]
i ]
i i
ok :
i | i Yo rivkxisyi
\ 777123307
L 8
S

RS
SRR It SRR

R
RPN AR
g o e ey R

-
ISTILY

.
TRRVRRRRRNR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Label Map 48-Inch

Page 36 of 57

Ref#  Part Number Qty S/P/F  Description
777D14107  777D14107 1 LABEL-KAW FR651V ENG 22.0
777S33444B  777S33444B 1 LABEL-CONSOLE PANEL RH
777D13929  777D13929 1 LABEL-CUB CADET CONSOLE
T77123277A  777123277A 1 LABEL-TRANSMSN RELEASE
777533184  777S33184 1 LABEL-DECK SAFETY
777533568  777S33568 1 LABEL-REAR HITCH
777123275 777123275 1 LABEL-BELT ROUTE 48" DECK
777532328 777532328 1 /P DECAL-WARNING DECK Z-FORCE
777D13926  777D13926 1 LABEL-48 INCH CUT
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530145  977S30145 1 /P LABEL
777D13924  777D13924 1 LABEL-DECK WASH SYSTEM
777D13928  777D13928 1 LABEL-Z FORCE.S
777123307 777123307 1 LABEL-STRG TILT PEDAL
777D13955  777D13955 1 LABEL-CUB CADET FRNT FRAME
777D13957  777D13957 1 LABEL-TILT
777123327 777123327 1 LABEL-DECK HEIGHT
777D13956  777D13956 1 LABEL-ZERO TURN
777122885 777122885 1 LABEL-HOUR METER LH POD
777S33445A  777S33445A 1 LABEL-CONSOLE PANEL LH

WWW.mymowerparts.com



Page 37 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Mower Deck 48-Inch

Z-Force S 48

oo o
\ / N /”,

AR \
e .--,”m~w_ //, / /”/
& N D \ ,,,m \ \ ¢ \/\, \
S / / AANV& e W\ V,A A \
N\ ] =N AN
/ \, / . \\ @ //M — k/mmmﬂﬂ A /l
ey N\ o e X \\Y e A
mn \ ~— \ / - St
\ // g V w /// . / - P
\ 9 /4 TN \
@ @ \ /7 AR N\
AN, /@ g/ 5K
V- , AN
\\ & o <, \\\ S AN oA
el /7 , 2 Lo o
o \“HMMVN LY / A\ﬁa _&\\mv \\mn ~
Y AN ;g/ B T N e /
” U RANR , v ( J e
AR o | e N
A N0 ;c/,.\\ v, o | e ~ VV
/ R om N | N N/
/ \ W AW, / ...T..\n |||||| =] /.
\ '\ o/ \ (9 p A/
\/ S o A\ Y/
\ Ml/ 7 7_4/ /I...Il.m“ ' ¢ \ N / unnl.ﬂ\ a ‘.\.I HV &‘. \.‘{/ \ “\_\\.
/ p O @; i@_ i“/},‘u ——4 vm 10) @) /¢ :MMU
[ « 7 7 v =) I ,
N~ DI
m_..l wv —4@ !Aﬁnwm ii@ Amw_ ¢ -
0 # u
Au._\ \ / \ /W"A\“ 1//
“Mw (- -] , o
<]
=) o7 WW/
] A\
N 0 "\ “V“WV.,
N\ 000\
A A% 00N 7
AN =" / 008 b .
//”/ au.” //e_c \\ ““w R \\
e V’/ ~ / \\ \\ ® o \
J A// N, \ N/ \
A ﬂ/y / g /
WV Mw v!:g@%@i_ﬁuuwuuw \ \ V\ e
= / ///, e \)ﬁ ¢
wwnumwnmmm\\\\ _L.\ “um\ “mm S /:||n|n||A// ”W/x / //a.. N
_ ) IL g
2 S AN
~ - /Tlﬁ} iz} SN&) o] AN
@--3-0-()-9{'@)
r.A \ 5/4..
BEARE\Y /N
M,/I...\\ . | / \ N\ "~ \D
\“ + w0 Q2 um ,nv. WA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Mower Deck 48-Inch

Page 38 of 57

Ref#  Part Number Qty S/P/F  Description
1 00011861 1 Hex Screw, 3.8-16 x 2.50
2 737-3004 1 /P Grease Fitting, 1.4-28 x .788
3 00014270 1 Carriage Bolt, 3.8-16 x 2.00
4 00022560 1 Counterlock Flange Nut, 3.8-16
5 00060078 1 /P Straight Grease Fitting, 1.4-28
6 710-3178 1 /P Carriage Bolt, 3.8-16 x .75
7  936-3015 1 /P Washer, .469 x .875 x .105
8  736-3052 1 /P Washer, .406 x 1.00 x .105
9 01001161 1 TT Screw, 5.16-18 x .625
10 710-3022 1 /P Hex Screw, 3.8-16 x 2.75
11 01003123 1 Spacer, .812 x 1.47 x .218
12 01003253 1 S  Torsion Spring
13 01003269 1 Washer, .438 x 1.75 x .250
14 01006693 1 Fab Deck Deflector Chute
15 01006748-0637 1 /P Deflector Chute Bracket
16 01008644 1 Fab Deck Chute Finger Guard
17 01009253 1 Washer, .390 x 1.50 x .122
18 02000762 1 Flange Hex TT Screw, 5.16-18 x 1.00
19 02001235-0637 1 /P Micro Chute Baffle
20 02001987 1 Hex Screw, 3.4-16 x 6.00
21 02002629 1 Hook Ext. Spring, .75 x 7.89 x .14
22 02004195 1 /P 45-Degree Spring Mount Bracket
23 02005017 1 /P Hi-Lift Blade, 17.0
24 96606 1 /P Retainer Hook Bracket
25 918-04426 1 /P Deck Spindle Assembly
26  980-00106-4021 1 /P 48" Welded Deck
27  703-07346-0637 1 48" Standard Baffle
28 703-07616-4021 1 48" Plate Idler
29  703-07632A-0637 1 /P Spring Mount Bracket
30 703-07641-0637 1 Spring Mount Plate
31 703-07664-4021 1 48" LH Belt Cover
32 703-07685-4021 1 48" RH Belt Cover
33  710-04379A 1 Hex Screw, 7.16-20 x 3.50
34  710-0514 1 /P Hex Screw, 3.8-16 x 1.00
35  710-0599 1 /P Hex Washer TT Screw, 1.4-20 x .500
36 710-3168 1 /P Carriage Bolt, 3.8-16 x 1.00
37  712-04065 1 /P Flange Lock Nut, 3.8-16
38 912-0641 1 /P Hex Nut, M16-1.5
39 712-3078 1 /P Flange Lock Nut, 3.4-16
40  917-04552 1 /P Electric PTO Clutch
41  921-04041 1 /P Water Nozzle Adapter
42  932-0594A 1 /P Extension Spring, .91 x 7.33
43  734-04155 1 Deck Wheel, 5.0
44  936-0171 1 /P Lock Washer, 7.16
45  936-0760 1 /P Lock Washer, 17 x 23.8 x 1.95
46  736-3040 1 /P Flat Washer, .406 x 1.92 x .060
47  737-04003D 1 /P Water Deck Nozzle
48  738-04392 1 Shoulder Spacer, .884 x .190
49  938-3056 1 /P Shoulder Bolt, 3.8-16 x .496 x 2.50
50 747-04530 1 Belt Keeper Rod
51  747-04938 1 Belt Keeper Rod
52  747-3384 1 Chute Deflector Rod
53

748-3065A WWW. mymowerﬁa(t@lmmacer



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Mower Deck 48-Inch

Page 39 of 57

Ref#  Part Number Qty S/P/F  Description
54  750-05282 1 Spindle Spacer, .76 x 2.0x 1.1
55  954-04044A 1 /P Hi-Performance Belt
56  756-04129B 1 /P Idler Pulley
57  756-3089 1 V-Type Pulley

WWW.mymowerparts.com



Page 40 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Quick Reference 48-Inch

Z-Force S 48

‘_ﬁ-___v

__..

|
‘_“__ __

e
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Quick Reference 48-Inch

Page 41 of 57

Ref#  Part Number Qty S/P/F  Description
KM-BPR4ES 1 /P Spark Plug
KM-11013-7047 1 S  AirFilter
KM-49065-7007 1 Oll Filter
KM-49019-7001 1 S  Fuel Filter
KM-21171-7041 1 Ignition Module
KM-21066-7017 1 Voltage Regulator
KM-49040-7008 1 Fuel Pump
N/A 1 Carb Repair Kit
N/A 1 Carburetor Solenoid
954-04250 1 /P Drive Belt (Trans)
954-04044A 1 /P PTO/Deck Belt
02005017 1 /P Blades
712-3078 1 /P Blade Nut
918-04426 1 /P Spindle Housing Assy.
02001987 1 Spindle Bolt (Center)
02001987 1 Spindle Bolt (Outside)
734-04155 1 Deck Wheels
N/A 1 Roller (Front & or Back)
N/A 1 Roller (Back)
921-04041 1 /P Water Nozzle Adapter
951-3124E 1 /P Fuel Cap
925-042278B 1 /P Ignition Switch Module
725-05058 1 Seat Switch
725-04363 1 Brake Switch
725-04363 1 Reverse Switch
925-04175 1 /P P.T.O. Switch
917-04552 1 /P P.T.O. Clutch
19A70011100 1 48" Double Bagger Attachment
19A70018100 1 Headlight Kit Attachment
19A70016100 1 Mulch Kit Attachment

WWW.mymowerparts.com



Page 42 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Seat & Frame

\\\\ ///////
AN /||IV/
N\, // \\\ // .V
NN )
/ ?j {” // \V].Hu ﬁv mm p .H”Hﬂ“\v
/AN & 0 {
nl_.l \\ \\ , \ /‘f“,ﬂ_,,j.\ \\\\..ﬂ“,ll/ mRmmm\ o 2 )
II! \ \\ AV(\\ //M AA// / N.MNNWNW =)
\ 4 ,4/ w/\\\\\
/ \\ \\\ 02 iy ,_,,_,/“,\ ,,,
\\ ; \\ Ooo \// \M.’fr \ // m
< \ \\ oo_eoseo ‘\ \v\ /,/,,, ",,W, \
,,, G/ eo0000 \ R 3V, @)
\ N/ 00000, / \ f (&)
o0 /5 =) //\./ /o ¢ 00 Ho\\ \\9 ,v\// \ / S
[ 1 e NP6 00 ' I / /e
e AN | A/ \—eo /”,.m,,ooeow\ \Mvo o.co \\,V\\ A, \\\ / “\%:i:lum_ \V\\ \\\ T
D SN N VXYY Y s )/ &
\\ \m \\ \\ \ \ \ \\o ooo,uvow / \\\ % mv\ Aw\\ \.,u, / \\\ / p
! /o Uy \ , /
Y/ | e/ NS/
- P //, ~ \ ¢ 0,\ // ./ \ \ \

\\\nuuuuunnnnnnunuv // \\ ,o\ .1/U//// V/ \\ \\ \\ W

\ A\\)/AI/// \ y / M, /U VAN / \\ (@)
\ "~ N\ /

N w4 %\ / \ vv.y\ "/ S
NN s S/ >
//// /llummv\ln...mn / \\u.\ \\ ‘“ )/ / \\ \\

=y N =
N/ - (S ARVAN .
NyEm=s=mEmT &B\\\ | / “ S \V Y
e 9/ v\ / - /.
\ A/ \\ 7 P
\ yamry|
| \° » /
R L AN N[ L
= | 2\ \ /%
w~ 2\ 6O
(/) v
@ /)
o
A NN A
/ %
/ -\ N\
- N
. < *
o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Seat & Frame

Page 43 of 57

Ref#  Part Number Qty S/P/F  Description
1 603-04717A-0637 1 /P Frame Assembly
2 703-07315-0637 1 Floor Board
3  703-07391-0637 1 Seat Bracket
4 703-07473-0637 1 Transmission Cover
5 703-07483-4021 1 Seat Mount Frame
6 703-07626A-0637 1 /P Pivot Seat Bracket
7 703-07668-0637 1 Seat Base
8 703-07696-0637 1 Brake Switch Mount Bracket
9 703-07729-0637 1 Running Board Mount Bracket
10 703-07730-0637 1 Floor Pan Frame Support
11  703-07765A-0637 1 /P Guide Plate
12 710-04484 1 Hex Washer Screw, 5.16-18 x .750
13  710-05070 1 Screw, 1.4-20 x .5
14  710-05074 1 Screw, 1.4-20x 1.0
15  710-0599 1 /P Screw, 1.4-20 x .500
16 710-0642 1 /P Screw, 1.4-20 x .750
17  710-3015 1 /P Hex Screw, 1.4-20 x .75
18 712-04063 1 /P Flange Lock Nut, 5/16-18
19 712-04064 1 /P Flange Lock Nut, 1.4-20
20 732-04561 1 Comp. Spring, 1.71 x 3.735 x .238
21  735-0271A 1 /P Bumper, .62 x .3
22  938-0296 1 /P Shoulder Screw, 5.16-18 x .437 x .268
23  750-05373 1 Spacer, .281 x .750 x .680
24 757-04070 1 /P Front Cut Seat w/ Arms
24 02002255 1 Armrest Kit not shown
24 710-3256 6 /P Screw, Button Head 1/4-20 x .50 not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 57

Z-Force S 48

Steering Assembly

/ ™R
Vo= GoBy 1 {75\
% | N
\\ \&/\ Qo VHMJSIIQ A.\, ,\H\ \ :W/o/iw
ﬂuA\ / H pone, N - Am,“ " / i W\ w ww
L, 0 OV
AL o) ——0 U\ /L
__U_...mmmrrww-\“ _ %va&\ﬁww
3 ﬁ\ L g
“,u mwmﬂw = i . Awﬁ
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Steering Assembly

Page 45 of 57

Ref#  Part Number Qty S/P/F  Description
1 603-04776 1 Cam Plate Assembly
2 603-04777 1 Neutral Bracket
3  617-04047 1 LH Steering Gear Assembly
4  617-04048 1 RH Steering Gear Assembly
5 919-04261 1 /P Upper Steering Housing
6  919-04262 1 /P Lower Steering Housing
7 647-04191 1 Vertical Hydro LH Arm Assembly
8 647-04192 1 Vertical Hydro RH Arm Assembly
9 647-04208 1 RH Cam Assembly
10 647-04209 1 LH Cam Assembly
11  710-0642 1 /P Hex Washer Screw, 1.4-20 x 0.750
12 710-0778 1 /P Hex Washer Screw, 1.4-20 x 1.500
13  710-0788 1 /P Hex Washer Screw. 1.4-20 x 1.000
14  710-3015 1 /P Hex Screw, 1.4-20 x .75
15 911-04587A 1 /P Steering Shaft
16 712-04064 1 /P Flange Lock Nut, 1.4-20
17  712-04065 1 /P Flange Lock Nut, 3.8-16
18 915-0120 1 /P Spirol Pin, 3.16 x 1.00
19 916-0102 1 /P Snap Ring, 1.0
20 916-0114 1 /P Retaining Ring, .56
21  717-04318 1 Pinion Gear, 7-Tooth
22  917-04330 1 /P Steering Gear, 26-Tooth
23  717-04730 1 Synchro Rack Gear
24  917-04732A 1 /P Steering Gear, 53-Tooth
25  718-04388A 1 Speed Cam Tube
26  718-04644 1 Hydro Steering Cam
27  721-04186 1 O-Ring, .625 x .07
28  732-04523 1 Compression Spring, .531 x 1.25
29 732-04711 1 Wave Spring, 24.22 x 32 x 1.98
30 736-0256 1 S  Flat Washer, .635 x .930 x .033
31 936-0274 1 /P Flat Washer, 1.01 x 1.75 x .172
32  736-04237 1 Flat Washer, .508 x 1.325 x .040
33  736-04498 1 Flat Washer, .260 x .455 x .048
34  736-0615 1 Thrust Washer, 1.007 x 1.542 x .03
35 938-0145 1 /P Shoulder Screw, 3.8-16 x .500 x .835
36 741-04203 1 Flange Bearing, .5 x .700
37 741-04204 1 Sleeve Bearing, .437 x .3425
38 741-04206A 1 Sleeve Bearing, .623 x .5025 x .800
39 741-04231 1 Sleeve Bearing, 1.2 x 1.00
40  741-04235 1 Flange Bearing, .625 x .875
41  741-04257 1 Rack Caster Bearing
42  741-04280 1 Ball Bearing, .25 x .6875 x .25
43  741-0747 1 Ball Bearing, .5625 x 1.375 x .4375
44  750-05369 1 Spacer, .260 x .375 x .75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 46 of 57

Steering Column & Axles

Z-Force S 48

i)// - 1A .;ﬂ 4!!..W1\lllll,l
/\\nﬂ/ oW / / N //,W/
/ / / (=) lﬂ / nHUTI...I\m%. VAP // i\“‘\hHHHHHHuv
g |\ A
A [ . { o\ gt A
Ju., 1 \MWM. rMu. m%,w € Ijn!.iu \\ /v,
o \\\ml- nm‘ ||Am.vlﬂ mw ||®r!ﬂm£ /, # \\ m\ /m,,,v,
“\ / ..i%K Nm 4/ ;I ‘meV( \IHHHHHuu

WWW.mymowerparts.com

~. - /
2Py /
bﬂ&%WW\\MV\\ ]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Steering Column & Axles

Page 47 of 57

Ref#  Part Number Qty S/P/F  Description
1 02004124 1 Socket Head Screw, 5.16-18 x 1.00
2 603-04713-0637 1 Caster Bracket Assembly
3  603-04755-0637 1 Upper Steering Column Assembly
4  603-04767-0637 1 Tilt Release Pedal Assembly
5 603-04772-0637 1 Front Bumper Frame Assembly
6 631-04008A 1 /P Steering Wheel Assembly
7  703-07349-0637 1 Lower Steering Wheel Column
8 703-07352-0637 1 Lower Column Cover
9 703-07424-0637 1 Tilt Steering Pedal
10 703-07486-0637 1 Front Fram Brace
11  703-07611-0637 1 Damper Pivot Lower Bracket
12 703-07613-0637 1 Tilt Action Lever
13  703-07624-0637 1 Stering Mount Box Plate
14  710-0376 1 /P Hex Screw, 5.16-18 x 1.00
15  710-0395 1 /P Hex Screw, 5.16-18 x 2.25
16 710-0411 1 /P Hex Screw, 3.8-16 x 4.00
17  710-04484 1 Hex Washer Screw, 5.16-18 x .750
18  710-05070 1 Screw, 1.4-20 x .5
19 710-0514 1 /P Hex Screw, 3.8-16 x 1.00
20  710-0528 1 /P Hex Screw, 5.16-18 x 1.25
21  710-1260A 1 /P Hex Washer Screw, 5.16-18 x 750
22  710-1880 1 /P Hex Screw, 5.16-18 x .75
23  710-3085 1 /P Hex Screw, 3.8-16 x 3.50
24  710-3119 1 /P Hex Screw, 3.8-16 x .750
25  711-05281 1 Pivot Gear Steering Shaft
26  712-04063 1 /P Flange Lock Nut, 5.16-18
27  712-04065 1 /P Flange Lock Nut, 3/8-16
28  912-3009 1 /P Hex Lock Nut, 5.16-18
29  914-0507 1 /P Cotter Pin, 3.32 x .750
30 916-0231 1 /P E-Ring, .750
31 717-04692 1 13-Tooth Variable Spur Gear
32 717-04696 1 12-Tooth Variable Gear
33  717-04711 1 Steering Shaft
34  719-04544 1 RH Flange Bearing Caster Pivot Axle
35  719-04545 1 LH Flange Bearing Caster Pivot Axle
36 927-04320 1 /P Locking Damper Cylinder, 80MM
37 731-04532B 1 Steering Wheel Cover
38  731-07358A 1 Column Cover
39 931-3020 1 /P Hubcap
40 936-0169 1 /P Lock Washer, 3.8
41  736-0242 1 /P Bell Washer, .340 x .872 x .060
42  736-0343 1 /P Flat Washer, .330 x 1.25 x .120
43  936-0447 1 /P Wave Washer, 1.5 x 1.0 x .029
44  936-0504 1 /P Wave Washer, .510 x.750 x .017
45  736-3040 1 /P Flat Washer, .406 x 1.92 x .060
46  736-3078 1 /P Flat Washer, .344 x 1.00 x .063
47  738-0143 1 /P Shoulder Bolt, 3.8-16 x .496 x .336
48  938-0148 1 /P Shoulder Screw, 3.8-16 x .50 x .66
49  741-0338 1 /P Flange Bearing, 3.4 x .52
50 941-0558 1 S  Flange Bearing, 1.0 x 1.25 x 1.62
51  948-0209 1 /P Flange Bearing, .630 x 1.50
52  748-04139 1 Steering Shaft Block

WWW.mymowerparts.com



Page 48 of 57

S = .i:wﬁv B 1

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Steering Linkage & Pedal Controls

i~ IS ~N
, e § VAR N
nu,/ ) ‘m_w ™~ \‘_w\l ¥
TEN N [N
5 (2o N \““m -
0 // /- \wmu - "
N S w /4
\, &7 »m \ P .,
N/ AN , < o~ o
w ® N.\v /vin:}N . 4../ /v m\ 7
" ./ (s :
[ = \\ S/ e o xww|\J_a-fﬁmw.iﬁé,
JRTAN 9/
L) e ' A Loas N\ ~
\ YR/ O S l) -
w/&m,\mv \\ V/ﬂ”l/mv\ /V V\\ / /// V‘WW\“M .mumwm W \ uwlv m
N /7 SN /N Z OO e
Vs ) 2NN i PN Y S
AT 1 / / R \ (&)
& Aum‘ﬂ 9 \\R y , / m wmm,vwm A)NUXN .\ \\ /”mw S
M ) N / / L7 LI N\
ﬁumw\ ’ e n,n /// \\ \\ ‘ '/ mnunww.,«mﬂm%www ,/H/
‘ % [ . / N r \AWV \ /// w
J @ / y ) @R p /N/
e P, 7 TTNA AN O
~ / 4 N/ Nt
oy 5\ O
e SR & \
A :/.\mmm w S S /,,, W
&% ;7 T \
/ N\ @)
S A AN
AN W\
D e /s mwwru,\ N \ \ m
..lll.Ammu,ununnnumwwwwm // ////
7 * \
. WX Ny N\ 2
e - WION Sl AN S
%\ VAL N / oS, .
e ) / 1 h
e 3 : \ \
\ J%MW ;‘ _I“ M“lllll—mww_\ mH MW
a6 s ¥ / N
/ g
/ e ENY 4
b & oo




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Steering Linkage & Pedal Controls

Page 49 of 57

47  747-05174

Reverse Pedal Rod

Ref#  Part Number Qty S/P/F  Description

1 01000451 1 Female Ball Joint, 3.8-24

2 02003170 1 Spacer, 344 x .500 x .375

3 603-04736 1 Right Pivot Arm Assembly

4  603-04737 1 Left Pivot Arm Assembly

5 603-04752-0637 1 Forward Pedal Assembly

6 603-04765 1 S  Forward Bracket Assembly

7  703-07455-0637 1 Pivot Mount Bracket

8 703-07465 1 Reverse Bearing Bracket

9 703-07466A 1 Control Bracket
10 703-07566 1 Hydro Link Plate
11  703-07567 1 Steering Link Plate
12 703-07642A-0637 1 Pedal Mount Bracket
13  703-07675-0637 1 Reverse Pedal Bracket
14  703-07786-0637 1 Pedal Mount Plate Support Bracket
15 710-0206 1 /P Hex Screw, 1.4-20 x .875
16  710-04484 1 Hex Washer Screw, 5.16-18 x .750
17  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
18  710-0604A 1 /P Hex Washer Screw, 5.16-18 x .625
19 710-0703 1 /P Carriage Screw, 1.4-20 x .75
20  710-0932 1 /P Carriage Screw, 1.4-20 x 1.00
21  710-3005 1 /P Hex Screw, 3.8-16 x 1.25
22  710-3015 1 /P Hex Screw, 1.4-20 x .75
23  710-3119 1 /P Hex Screw, 3.8-16 x .750
24  711-0173 1 /P Clevis Pin, .375 x .969
25  711-05270 1 Rod, 3.8 x 5.0
26  711-05274 1 Neutral Adjustment Hub
27  711-05364 1 Adjustment Ferrule, 1.4-28 x 1.000
28 712-04064 1 /P Flange Lock Nut, 1.4-20
29  712-04065 1 /P Flange Lock Nut, 3.8-16
30 912-0411 1 /P Hex Lock Nut, 5.16-24
31 912-3000 1 /P Hex Lock Nut, 3.8-16
32 912-3001 1 /P Jam Nut, 3.8-24
33  714-04040 1 /P Bow-Tie Cotter Pin, 72
34  914-0507 1 /P Cotter Pin, 3.32 x .750
35 932-04262 1 /P Extension Spring, .429 x 2.515
36  735-04113 1 Reverse Foot Pad
37  736-04299 1 Flat Washer, .281 x .50 x .04
38 936-0864 1 /P Thrust Washer, .375 x .812 x .060
39 738-0143 1 /P Shoulder Bolt, 3.8-16 x .496 x .336
40  738-0322A 1 /P Shoulder Screw, .625 x .217
41  738-04427 1 Shoulder Screw, 375 x .48
42  738-0509 1 Shoulder Screw, .500 x 1.825
43  941-0225 1 /P Hex Flange Bearing
44 741-04280 1 Ball Bearing, .25 x .6875 x .25
45  741-0491 1 Flange Bearing, .500 x .34
46  741-3065B 1 /P Hex Flange Bearing, .628

1
1

48  747-05311

Hydro Control Rod

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 57

Z-Force S 48

5 Wm,.\
/W/
/////
/// 2
Nl
\X
T8 8 o z.w
,./ \ / o & n/_/ n/,h < ——
2 / _ V) Wmmmw
/ (004§ camdume- i;e mmmm%\;; “
m..m ..... 4 ST s wmm”/am vv 4
e SR v .
TV el e =,
\ i / K‘ \ o <t
nn\ﬂ w i // N ./ ,/
- )\ .
i /N BT
o 0RO @)
W M\.\“ wh ol
\.Aﬂ
=i w\ P
//x\ ~
g \\\
Mm&n ym\wv .
L e %
M-\\ %
+ “m _m &
T PE
- m“mmmbrmw ‘
: v
S \ %
o}
$ n,c\
2 _
[
S
@
=
[72]
[
©
T

————— ey

wmmmmwv

wuuwa

v

\

\

m‘.“uu. O

./
/.'M\
A
c‘ v\

]
o
/
/

I~

@
\”

m,v

.lIIIIl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Transmission Assembly LH

Page 51 of 57

Ref#  Part Number Qty S/P/F  Description
1 HG-71030L 1 Housing Assembly, Main LH
2 HG-71031L 1 Side Assembly, LH
4  HG-70723 1 /P Block Kit - 7 Piston
5 HG-52527 1 Spacer, .32 x 1.005 x .179
6 HG-70331 1 /P Block Assembly, Cylinder
7  HG-9005110-5600 1 /P Plug, Straight Thread
8 HG-9004800-2506 1 /P Pin
9 HG-53246 1 Screw, Hex Flange
10 HG-70719 1 /P Seal, OIl included in HG-70853 seal kit
13 HG-51626 1 Seal, Lip included in HG-70853 seal kit
14  HG-51628 1 /P Ring, Retaining, .375 Ext. included in
HG-70853 seal kit
15 HG-51625 1 Rod, Bypass
16 HG-51627 1 Ring, Retaining, .75 Int. included in HG-70853
seal kit
19 HG-51048 1 /P Swashplate, Trunnion
20 HG-51140 1 /P Seal, Lip included in HG-70853 seal kit
23  N/A 1 Arm, Control use HG-71588 Kit RTN
Bidirectional
24  736-0371 1 /P Washer, Flat, .34 x .88 x.06
25 N/A 1 Screw, 5/16-24 x 1.0 use HG-71588 Kit RTN
Bidirectional
27 HG-2003014 1 /P Spring, Block
28 HG-2003017 1 /P Washer, Thrust
29 HG-51062 1 /P Shatft, Input
30 HG-50315 1 Bearing, Ball
31 HG-2000022 1 /P Ring, Retaining included in HG-70853 seal kit
32 HG-50951 1 /P Spacer
33 HG-51161 1 /P Seal, Lip included in HG-70853 seal kit
34 HG-50329 1 /P Ring, Retaining included in HG-70853 seal kit
35 HG-50551 1 S  Bearing, Thrust
36 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
37 HG-44145 1 Ring, Retaining included in HG-70853 seal kit
38 HG-51130 1 Gear, Pinion, 13T
39 HG-52579 1 Shaft, Motor
40 HG-51069 1 Washer, Motor Shatft
41  HG-50132 1 /P Washer, HT
42  HG-51129 1 Gear, 10T/48T
43  HG-51043 1 /P Gear, 10T Jackshaft
44  HG-51083 1 Pin, Jackshaft
45 HG-52531 1 Ring, Retaiining included in HG-70853 seal kit
46  HG-52541 1 Gear, Bull, 52T
47  HG-52532 1 Washer, 1.018 x 1.57 x .105
48 HG-52542 1 Bearing, Sleeve
49  HG-52545 1 Shaft, Axle DD
50 HG-51517 1 /P Bearing, Sleeve
51 HG-51518 1 /P Seal, Lip included in HG-70853 seal kit
53 HG-70868L 1 Plate Kit, Expansion
57 HG-71529 1 Kit, Center Section
59 HG-72084 1 Kit, Bypass Arm Includes pushnut, Pushnut

WWW. My mower patitgienreea ki



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Transmission Assembly LH

Page 52 of 57

Ref#  Part Number Qty S/P/F  Description
61 HG-71497 1 /P Filter Assembly
73  N/A 1 Screw, Hex use HG-71646 Kit Brake Disc (in
this application)
74 N/A 1 Arm, Brake use HG-71646 Kit Brake Disc (in
this application)
75 N/A 1 Spring, Brake use HG-71646 Kit Brake Disc
(in this application)
100 N/A 1 Rotor, Brake use HG-71646 Kit Brake Disc (in
this application)
131 HG-51616 1 S  Screw, Patch, 5/16-24 x 1
134  HG-51950 1 Washer, .343 x 1.5 x .062
135 HG-52401 1 /P Spring, Extension
138 HG-71510 1 /P Kit, Breather
140 HG-51945 1 Arm, Neutral
141  N/A 1 Scissors Arm use HG-71588 Kit RTN
Bidirectional
150 N/A 1 Puck, Brake use HG-71646 Kit Brake Disc (in
this application)
151 N/A 1 Plate, Puck use HG-71646 Kit Brake Disc (in
this application)
153 N/A 1 Assembly, Brake Yoke use HG-71646 Kit
Brake Disc (in this application)
154  N/A 1 Spacer, Torsion Spring use HG-71646 Kit
Brake Disc (in this application)
155 N/A 1 Pin, Actuating use HG-71646 Kit Brake Disc
(in this application)
156 N/A 1 Spring, Brake use HG-71646 Kit Brake Disc
(in this application)
157 N/A 1 Bolt, Special Flange use HG-71646 Kit Brake
Disc (in this application)
158 N/A 1 Washer, Flat use HG-71646 Kit Brake Disc (in
this application)
159 N/A 1 Nut, Castle, 5/16-24 use HG-71646 Kit Brake
Disc (in this application)
160 N/A 1 Pin, Cotter, 3/32 x .75 use HG-71646 Kit
Brake Disc (in this application)
HG-50928 1 /P Sealant not shown
HG-70853 1 /P Seal Kit not shown
HG-71588 1 Kit, RTN Bidirectional not shown
HG-71646 1 Kit, Brake Disc not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 57

Z-Force S 48

Assembly RH

ission

Transm

5 -
\ /
// 9
g
/ /
////
TR B o o é
v / o N n/_/ n/,h < e
[*23 /u/ b ,:/ memmmwm
:ﬁ (064 om oI i;e mﬁ%} o
n..m ..... / S e wmzm wv 4
mw.mw\ ..?HHU@ - e L ”wwwvm
/T e o' 7
J \ & / K ,/ <r
e o ¥ \ N/ ,,,
-— \/ \
' \ \ .. =\,
\T\ “ WA—V w - .# w '.\

VA

(T )

/,um-i

s

————— ey

v

{ m nmm.. /.vc\ i
mxm yxv e N xm /s

M A\mv e vuamm W. > 4 -
e Wluw.‘

“ vmm‘_ s .|......-/,.,/Y M
m&“m.m“wmm “ ,/.
Wmm /mm"w Av, ﬁw,

:

\._.-
@ 5" -
MWWA\\\ 7 ” v »\ \\\.u\v . \; _mﬂw
< A 7 me, s
& f a mmx)k /
< G
[

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48
Transmission Assembly RH

Page 54 of 57

Ref#  Part Number Qty S/P/F  Description
1 HG-71030R 1 Housing Assembly, Main RH
2 HG-71031R 1 Side Assembly, RH
4  HG-70723 1 /P Block Kit - 7 Piston
5 HG-52527 1 Spacer, .32 x 1.005 x .179
6 HG-70331 1 /P Block Assembly, Cylinder
7  HG-9005110-5600 1 /P Plug, Straight Thread
8 HG-9004800-2506 1 /P Pin
9 HG-53246 1 Screw, Hex Flange
10 HG-70719 1 /P Seal, OIl included in HG-70853 seal kit
13 HG-51626 1 Seal, Lip included in HG-70853 seal kit
14  HG-51628 1 /P Ring, Retaining, .375 Ext. included in
HG-70853 seal kit
15 HG-51625 1 Rod, Bypass
16 HG-51627 1 Ring, Retaining, .75 Int. included in HG-70853
seal kit
19 HG-51048 1 /P Swashplate, Trunnion
20 HG-51140 1 /P Seal, Lip included in HG-70853 seal kit
23  N/A 1 Arm, Control use HG-71592 Kit RTN
Bidirectional
24  736-0371 1 /P Washer, Flat, .34 x .88 x.06
25 N/A 1 Screw, 5/16-24 x 1.0 use HG-71592 Kit RTN
Bidirectional
27 HG-2003014 1 /P Spring, Block
28 HG-2003017 1 /P Washer, Thrust
29 HG-51062 1 /P Shatft, Input
30 HG-50315 1 Bearing, Ball
31 HG-2000022 1 /P Ring, Retaining included in HG-70853 seal kit
32 HG-50951 1 /P Spacer
33 HG-51161 1 /P Seal, Lip included in HG-70853 seal kit
34 HG-50329 1 /P Ring, Retaining included in HG-70853 seal kit
35 HG-50551 1 S  Bearing, Thrust
36 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
37 HG-44145 1 Ring, Retaining included in HG-70853 seal kit
38 HG-51130 1 Gear, Pinion, 13T
39 HG-52579 1 Shaft, Motor
40 HG-51069 1 Washer, Motor Shatft
41  HG-50132 1 /P Washer, HT
42  HG-51129 1 Gear, 10T/48T
43  HG-51043 1 /P Gear, 10T Jackshaft
44  HG-51083 1 Pin, Jackshaft
45 HG-52531 1 Ring, Retaiining included in HG-70853 seal kit
46  HG-52541 1 Gear, Bull, 52T
47  HG-52532 1 Washer, 1.018 x 1.57 x .105
48 HG-52542 1 Bearing, Sleeve
49  HG-52545 1 Shaft, Axle DD
50 HG-51517 1 /P Bearing, Sleeve
51 HG-51518 1 /P Seal, Lip included in HG-70853 seal kit
53 HG-70868R 1 Plate Kit, Expansion
57 HG-71530 1 Kit, Center Section
59 HG-72084 1 Kit, Bypass Arm Includes pushnut, Pushnut

WWW. My mower patitgienreea ki



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48

Transmission Assembly RH

Page 55 of 57

Ref#  Part Number Qty S/P/F  Description
61 HG-71497 1 /P Filter Assembly
73  N/A 1 Screw, Hex use HG-72082 Kit Brake Disc (in
this application)
74  N/A 1 Arm, Brake use HG-72082 Kit Brake Disc (in
this application)
75 N/A 1 Spring, Brake use HG-72082 Kit Brake Disc
(in this application)
100 N/A 1 Rotor, Brake use HG-72082 Kit Brake Disc (in
this application)
131 HG-51616 1 S  Screw, Patch, 5/16-24 x 1
134  HG-51950 1 Washer, .343 x 1.5 x .062
135 HG-52401 1 /P Spring, Extension
138 HG-71510 1 /P Kit, Breather
140 HG-51946 1 Arm, Neutral
141  N/A 1 Scissors Arm use HG-71592 Kit RTN
Bidirectional
150 N/A 1 Puck, Brake use HG-72082 Kit Brake Disc (in
this application)
151 N/A 1 Plate, Puck use HG-72082 Kit Brake Disc (in
this application)
153 N/A 1 Assembly, Brake Yoke use HG-72082 Kit
Brake Disc (in this application)
154 N/A 1 Spacer, Torsion Spring use HG-72082 Kit
Brake Disc (in this application)
155 N/A 1 Pin, Actuating use HG-72082 Kit Brake Disc
(in this application)
156 N/A 1 Spring, Brake use HG-72082 Kit Brake Disc
(in this application)
157 N/A 1 Bolt, Special Flange use HG-72082 Kit Brake
Disc (in this application)
158 N/A 1 Washer, Flat use HG-72082 Kit Brake Disc (in
this application)
159 N/A 1 Nut, Castle, 5/16-24 use HG-72082 Kit Brake
Disc (in this application)
160 N/A 1 Pin, Cotter, 3/32 x .75 use HG-72082 Kit
Brake Disc (in this application)
HG-50928 1 /P Sealant not shown
HG-70853 1 /P Seal Kit not shown
HG-71592 1 Kit, RTN Bidirectional not shown
HG-72082 1 Kit, Brake Disc not shown
1 NOTE: LH image side shown. RH is a mirror

image

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 57

Z-Force S 48
Wheels

/
\Mmmmmmmni ,m\ (-}
. AN

(¢ nﬂuuwmzémf
//‘h\\u.ﬂw—‘-ﬂ /I l”/

/”/nm = vg ,

N\ Wy
/ /H////Huuuuun\ y.

b
R e
N
> — e

T =
2" e
/VM/
m\
mnnuumuwmx
PRV
AHNNH///
NN
)/
.
~
ENAN
- . /
\f“% \//,.,Ifl\\\_/
[-*-] |llllu‘n\.nln.wA / \
G/ \
mmwyA \\ \
EXNTL4 -
N e Amwmm Wwwu_
@
e
Py,
fm“ B
-~ ‘Ill”/
O
AN /mmnmA W/w
/// .I"WH
.,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 48 Page 57 of 57
Wheels
Ref#  Part Number Qty S/P/F  Description
1 634-04128 1 Wheel Assy., 18 x 9.5-8 (48" Deck)
1 734-1729 1 Tire, 18 x 9.5 x 8 Not shown, (48" Deck)
1 603-04175 1 Rim Not shown, (48" Deck)
1 02003490 1 Wheel Assy., 20 x 10.00 x 10 (60" Deck)
2 918-04317 1 /P Wheel Hub Assembly (60" only)
3  634-04629 1 /P Complete Wheel Assy., 13 x 5.0-6
4  710-04999 1 Hex Screw, 1/2-13 x 8.5
5 710-3119 1 /P Hex Screw, 3/8-16 x .750 (60" Only)
6  712-3050 1 /P Lug Nut, 7/16-14
7 712-3083 1 /P Hex Lock Nut, 1/2-13
8 736-0227 1 S  Flat Washer, .390 x 1.500 x .134 (60" Only)
9  750-05351 1 Spacer, .51 x.75x 1.25
10  750-05352 1 Hub, .76 x 1.23 x 1.25

WWW.mymowerparts.com



